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Figure 10

Figure 11

Figure 10

Hardline Installation (Cont.)

Binary Switch Installation

1.

2.

3.

1.

Lubricate a #6 and #8 O-ring, and install them onto the #6 drier/core hardline and #8 condenser hardline as 
shown in Figure 5, Page 8.
Install the #6 drier/core hardline and the #8 condenser hardline as shown in Figure 10, below. Tighten fittings 
as shown in Figure 5, Page 8.
Secure the #6 drier/core hardline onto the core support with a #2 Adel clamp and a #10 x 1/2” sheet metal 
screw as shown in Figure 10, below.

Install the binary switch onto the drier as shown in Figure 11, below.
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NOTE: Due to printing variances, measure the line below before using this template. If 
template is scaled properly, the line should measure 6 inches.

Core Support Modification Template

1 ¼” Diameter Hole
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Packing List: 
Condenser Kit (011069)

  No. 
1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

Qty.
1
1
2
1
1
1
1
1
1
1
12
12
3
1
3
1
1
1
1
1
5
1
4
4

Part No.
03765-VUC
07321-VUC
07113-VUB
65998-VUB
642073
642070
642069
081095
08164-PFL
081096
18260-VUB
18249-VUB
33857-VUF
33858-VUF
18247-VUB
11079-VUS
23135-VUW
33134-VUI
31600-VUD
18287-VUB
18125-VUB
18152-VUB
18290-VUB
18978-VUB

Description
Condenser, 14” x 20”, Super Flow
Drier
Drier Clamp
Bracket, Drier
Bracket, Hardline Support
Bracket, Driver Side Mounting
Bracket, Passenger Side Mounting
Hardline, #6 Drier/Core
Hardline, #6 Drier/Condenser
Hardline, #8 Condenser
Nut, 10-24, with Star Washer
Screw, 10-24 x 3/8”, Pan Head
O-ring, #6
O-ring, #8
Screw, #10 x 1/2”, Sheet Metal
Binary Switch, Male
Compressor Lead
Grommet
Adel Clamp, #2
Hex Bolt, 1/4-20 x 1/2”
Washer, 1/4”, Flat
Nut with Star Washer, 1/4-20
Hex Bolt, 1/4-20 x 1”
U-nut, 1/4”

NOTE: Images may not depict actual parts and quantities.
           Refer to packing list for actual parts and quantities.

Checked By:
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Date:
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